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Test Report Declare

Applicant : | Beijing Orion Star Technology Co., Ltd.

Add Room A-2570, 2nd Floor, No. 30, Shixing Street, Shijingshan
ress District, Beijing China

Equipment under Test | : | Al Service Robot

Model No : | OS-R-SD03

Trade Mark : | ORIONSTAR

Manufacturer : | Beijing Orion Star Technology Co., Ltd.

Add Room A-2570, 2nd Floor, No. 30, Shixing Street, Shijingshan
ress District, Beijing China

Test Standard Used: FCC Rules and Regulations Part 15 Subpart C, RSS-247 Issue 2
February 2017.

Test procedure used: ANSI C63.10:2020, 789033 D02 General U-NIl Test Procedures New
Rules v02r01, 662911 D01 Multiple Transmitter Output v02r01, RSS-Gen Issue 5: Apr. 2018

We Declare:
The equipment described above is tested by Tianjin Dongdian Testing Service Co., Ltd and in the

configuration tested the equipment complied with the standards specified above. The test results
are contained in this test report and Tianjin Dongdian Testing Service Co., Ltd is assumed of full

responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC&ISED standards.

Report No: DDT-B21102902-2E10
Date of Receipt: |Feb. 24, 2022 Date of Test: |Feb. 24, 2022 ~ Mar. 26, 2022
Prepared By: Approved
L IS
BEBAEHE
Sunny Zhang/Engineer Leon Li /RINWfahager:

Note: This report applies to above tested sample only. This report shall not be reproduced in
parts without written approval of Tianjin Dongdian Testing Service Co., Ltd.
The report must not be used by the client to claim product certification, approval, or

endorsement by NVLAP, NIST, or any agency of the U.S. Government.
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Revision History

Rev. Revisions Issue Date Revised By

--- Initial issue Mar. 26, 2022
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1. Summary of test results

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Verdict

FCC 15.407 (e)

6/26db Bandwidth and 99% Bandwidth
S Yy 2nd =57 banawl RSS-247 Clause 6.2

Pass

Mafimum Conducted Output P FCC 15407 () Pass
Ximum cLondaducte utpu ower
@ P RSS-247 Clause 6.2

FCC 15.407 (a)
RSS-247 Clause 6.2

Power Spectral Density Pass

Frequency Stability Measurement FCC 15.407 () Pass

FCC 15.407 (a)
FCC 15.209
Emissions in restricted frequency bands FCC 15.205 Pass
RSS-247 Clause 6.2
RSS-GEN Clause 8.9

FCC 15.407 (a)
FCC 15.209
Band Edge Compliance FCC 15.205 Pass
RSS-247 Clause 6.2
RSS-GEN Clause 8.9

. h | FCC 15.207
Power Line Conducted Emission Pass
RSS-GEN Clause 8.8

Antenna requirement FCC 15.203 Pass
ui
g RSS-GEN Clause 8.3

FCC 15.407 (h)
RSS-247 Clause 6.3

Dynamic Frequency Selection Pass
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2. General Test Information

2.1. Description of EUT

EUT* Name

:|Al Service Robot

Model Number

:|0OS-R-SD03

EUT function description

: |Please reference user manual of this device

Power supply

.|DC 25.2V by Polymer Li-ion built-in battery
"|AC 100-240V~50/60Hz by ac/dc adapter for charge

Radio Technology

:|IEEE 802.11a/n/ac

FCC Operation frequency

IEEE 802.11a: 5180MHz-5240MHz, 5260MHz-5320MHz,
5500MHz-5700MHz, 5745MHz-5825MHz

IEEE 802.11n HT20: 5180MHz-5240MHz, 5260MHZz-5320MHz,
5500MHz-5700MHz, 5745MHz-5825MHz

IEEE 802.11n HT40: 5190MHz-5230MHz, 5270MHz-5310MHz,

:|15510MHz-5670MHz, 5755MHz-5795MHz

IEEE 802.11ac HT20: 5180MHz-5240MHz,
5260MHz-5320MHz,5500MHz-5700MHz, 5745MHz-5825MHz
IEEE 802.11ac HT40: 5190MHz-5230MHz, 5270MHz-5310MHz,
5510MHz-5670MHz, 5755MHz-5795MHz

IEEE 802.11ac HT80: 5210MHz, 5290MHz, 5530MHz, 5775MHz

Modulation

IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, QPSK,
*|BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)

Transmitter rate

IEEE 802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n HT20: MCS8~MCS15

.|IEEE 802.11n HT40: MCS8~MCS15
"[IEEE 802.11ac VHT20: MCS0~MCS8

IEEE 802.11ac VHT40: MCS0~MCS8
IEEE 802.11ac VHT80: MCS0~MCS8

Antenna Type

.|Antenna 1: Dedicated FPC antenna, maximum PK gain: 6.22 dBi
"|Antenna 2: Dedicated FPC antenna, maximum PK gain: 4.44 dBi

Serial Number

:IMC1TCNC010022006VFC1

Note 1: EUT is the ab. of equipment under test.
Note 2: EUT without DFS detection.

Antenna information

Ant1 gain Ant2 gain MIMO
IEEE 802.11a 6.22 4.44 /
IEEE 802.11n HT20 6.22 4.44 8.43
IEEE 802.11n HT40 6.22 4.44 8.43
IEEE 802.11ac VHT20 6.22 4.44 8.43
IEEE 802.11ac VHT40 6.22 4.44 8.43
IEEE 802.11ac VHT80 6.22 4.44 8.43

QR-4-106-22 RevAQ
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2.2. Accessories of EUT

Description
of Manufacturer Model number Description Remark
Accessories
FOSHAN
SHUNDE . -
AC/DC GUANYUDA INPUT:100-240V~50/60Hz
ADAPTER | POWER | CMISOSBOSSS2r ) | L o sontosrew |
SUPPLY OETSEEIL Ies
CO., LTD
. Beijing firion INPUT: 100-240V~50/60Hz
Charging Star
) 0OS-R-SDCS01S 2.5A ORIONSTAR
pile Technology OUTPUT:32V
Co., Ltd. '
2.3. Assistant equipment used for test
As§|stant Manufacturer Jec] EMC Compliance SN
equipment number
Notebook Le”g‘éo 33”'”9 ThinkPad FCCICE TPO00B7A
Wireless LAN FCC ID:
Access Point SRS RT-AX52¢ MSQ-RTAXJ300 S

2.4. Block diagram of EUT configuration for test

EUT

Run a special test software “QRCT.exe” provided by manufacturer to control EUT work in

Continuous Tx mode, and select test channel, wireless mode and data rate.

QR-4-106-22 RevAQ
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Tested mode, channel, and data rate information

Mode Setting Tx data rate (Mpbs) Channel Frequency

Power (see Note) (MHz)

Ant1 Ant2

15 15 6 Low: CH36 5180

15 15 6 Middle: CH40 5200

15 15 6 High: CH48 5240

15 15 6 Low: CH52 5260

15 15 6 Middle: CH56 5280

15 15 6 High: CH64 5320

WSSISE i 15 15 6 Low: CH100 5500

15 15 6 Middle: CH120 5600

15 15 6 High: CH140 5700

15 15 6 Low: CH149 5745

15 15 6 Middle: CH157 5785

15 15 6 High: CH165 5825

14 14 MCS 8 Low: CH36 5180

14 14 MCS 8 Middle: CH40 5200

14 14 MCS 8 High: CH48 5240

14 14 MCS 8 Low: CH52 5260

14 14 MCS 8 Middle: CH56 5280

IEEE 802.11n 14 14 MCS 8 High: CH64 5320

HT20 14 14 MCS 8 Low: CH100 5500

14 14 MCS 8 Middle: CH120 5600

14 14 MCS 8 High: CH140 5700

14 14 MCS 8 Low: CH149 5745

14 14 MCS 8 Middle: CH157 5785

14 14 MCS 8 High: CH165 5825

12 12 MCS 8 Low: CH38 5190

12 12 MCS 8 High: CH46 5230

12 12 MCS 8 Low: CH54 5270

12 12 MCS 8 High: CH62 5310

'EEiE;%'”“ 12 12 MCS 8 Low: CH102 5510

12 12 MCS 8 Middle : CH110 5550

12 12 MCS 8 High: CH134 5670

12 12 MCS 8 Low: CH151 5755

12 12 MCS 8 High: CH159 5795

14 14 MCS 0 Low: CH36 5180

14 14 MCS 0 Middle: CH40 5200

14 14 MCS 0 High: CH48 5240

14 14 MCS 0 Low: CH52 5260

14 14 MCS 0 Middle: CH56 5280

IEEE 802.11ac 14 14 MCS 0 High: CH64 5320

HT20 14 14 MCS 0 Low: CH100 5500

14 14 MCS 0 Middle: CH120 5600

14 14 MCS 0 High: CH140 5700

14 14 MCS 0 Low: CH149 5745

14 14 MCS 0 Middle: CH157 5785

14 14 MCS 0 High: CH165 5825

QR-4-106-22 RevAQ
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12 12 MCS 0 Low: CH38 5190
12 12 MCS 0 High: CH46 5230
12 12 MCS 0 Low: CH54 5270
IEEE 12 12 MCS 0 High: CH62 5310
802.11ac 12 12 MCS 0 Low: CH102 5510
HT40 12 12 MCS 0 Middle : CH110 5550
12 12 MCS 0 High: CH134 5670
12 12 MCS 0 Low: CH151 5755
12 12 MCS 0 High: CH159 5795
12 12 MCS 0 CH42 5210
IEEE 12 12 MCS 0 CH58 5290
802.11ac 12 12 MCS 0 CH106 5530
HT80 12 12 MCS 0 CH122 5610
12 12 MCS 0 CH155 5775
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test. For ISED the EUT is not be capable of transmitting in the
band 5600-5650 MHz.

2.5. Deviations of test standard

No Deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-28°C
Humidity range: 20-75%
Pressure range: 86-106 kPa

2.7. Test laboratory
Tianjin Dongdian Testing Service Co., Ltd.

Address: Building D-1, No. 19, Weisi Road, Microelectronics Industrial Park Development Area,
Tianjin, China.

Tel: +86-22-58038033, http://www.ddttest.com, Email: ddt@dgddt.com

NVLAP (National Voluntary Laboratory Accreditation Program) CODE: 500036-0

CNAS (China National Accreditation Service for Conformity Assessment) CODE: L13402

FCC Designation Number: CN5004; FCC Test Firm Registration Number: 368676

ISED (Innovation, Science and Economic Development Canada) Company Number: 27768

Conformity Assessment Body Identifier: CN0125
VCCI Facility Registration Number: C-20089, T-20093, R-20125, G-20122

QR-4-106-22 RevAQ Page 10 of 413
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2.8. Measurement uncertainty

Test Item

Uncertainty

Bandwidth

0.14%

Peak Output Power (Conducted) (Spectrum Analyzer)

0.12 dB (10 MHz < f < 3.6 GHz);

0.32 dB (3.6 GHz < f < 8 GHz)

Peak Output Power (Conducted) (Power Sensor)

0.51dB

Power Spectral Density

0.12 dB (10 MHz < f < 3.6 GHz);

0.32 dB (3.6 GHz < f < 8 GHz)

Frequencies Stability

6.7 x 10 (Antenna couple method)

3.4 x 10" (Conducted method)

Conducted Spurious Emissions

0.12dB (10 MHz £ f < 3.6 GHz);

0.32 dB (3.6 GHz < f < 8 GHz)

0.52 dB (8 GHz < f < 22 GHz)

Uncertainty for Radio Frequency (RBW < 20 kHz) 3x10”7
Temperature +2°C
Humidity 1%

Uncertainty for Radiation Emission Test
(30 MHz - 1 GHz)

2.72 dB (Antenna Polarize: V)

2.72 dB (Antenna Polarize: H)

Uncertainty for Radiation Emission Test
(1 GHz - 40 GHz)

2.74 dB (1 - 6 GHz)

2.72 dB (6 GHz - 18 GHz)

3.54 dB (18 GHz - 26 GHz)

4.30 dB (26 GHz - 40 GHz)

Uncertainty for Power Line Conduction Emission Test

3.40 dB (150 kHz - 30 MHz)

95% confidence level using a coverage factor of k=2.

Note: This uncertainty represents an expanded uncertainty expressed at approximately the

QR-4-106-22 RevAQ
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3. Equipment Used During Test

Equipment Manufacturer |Model No. (Serial No. Last Cal. s
Interval
RF Connected Test (MWRFtest system)
g;crfg‘r’:‘;’f Sigpal R&S SMF100A  [101396 2021/06/08 |1 Year
MXG Viglor Signsl Keysight ~ |[N5182A  |MY50143288 |2021/03/08 |1 Year
Generator
e Keysight N5182A  |MY50143288 [2022/03/07 |1 Year
Generator
EMI Test Receiver R&S ESU26 100243 2021/03/03 |1 Year
EMI Test Receiver R&S ESU26 100243 2022/03/03 |1 Year
\(’:Vc')?ner?]i’:]‘i’c;?:r']oTester R&S CMW500 158800 2021/05/25 |1 Year
Power Detector MWRFtest MW100-PSB|MW201203008 |2021/03/31 |1 Year
DC Power Supply inSTEK PSP-2010 |EN122317 2022/02/12 |1 Year
Test Software MWRFtest MTS8310 |V03 N/A N/A
Radiated Emission -10m EMI Chamber
Active Loop Antenna R&S HFH2-Z2 100269 2021/05/08 (1 Year
Broad Band Horn Antenna |Schwarzbeck |BBHA 9170 (790 2021/05/08 |1 Year
Broadband Horn Antenna |[TESEQ BHA 9118 |31754 2021/10/12 |1 Year
Low noise amplifier MITEQ TPA0118-36 (0914 2022/02/16 |1 Year
EMI Test Receiver R&S ESCI 101024 2022/03/03 |1 Year
EMI Test Receiver R&S ESCI 101030 2021/05/15 |1 Year
Bilog Antenna TESEQ CBL6112D |29068 2020/10/12 |2 Year
Bilog Antenna TESEQ CBL6112D |29069 2020/10/12 |2 Year
Amplifier Sonoma 310N 300913 2022/02/15 |1 Year
Amplifier Sonoma 310N 300914 2022/02/15 |1 Year
Ant Mast Innco MA4000 N/A N/A N/A
Ant Mast Innco MA4000 N/A N/A N/A
Mast Controller Innco C02000 N/A N/A N/A
Mast Controller Innco C02000 N/A N/A N/A
RF Selector 4CH TOYO NS4904N  |Selector1 N/A N/A
RF Selector 4CH TOYO NS4904N  |Selector2 N/A N/A
Test software TOYO EP5/RSE Ver 1.9.1 N/A N/A
Test software Audix E3 V6.11111b N/A N/A
Power Line Conducted Emissions Test
Test Receiver R&S ESCI 101397 2021/03/03 |1 Year
Test Receiver R&S ESCI 101397 2022/03/03 |1 Year
LISN R&S ENV216 101122 2021/03/31 |1 Year
Test software TOYO EP5/CE V 5.4.40 N/A N/A

QR-4-106-22 RevAQ
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4. 26dB Bandwidth, 6dB Bandwidth and 99% Bandwidth

4.1. Block diagram of test setup

MWRFtest Measurement
system
EUT (Specturm/SG/RF
auto/control unit)
4.2. Limits
FCC Part15, Subpart E/ RSS-247
- Frequency Range
Test Item Limit (MHz)
26 dB Bandwidth 5150 - 5250
26 dB Bandwidth 5250 - 5350
. For FCC: 5470 - 5725
EElelt el 26 dB Bandwidth For IC: 5470 - 5600
5650 - 5725
Minimum 500 kHz 6 dB Bandwidth 5725 - 5850

4.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency The centre frequency of the channel under test
Detector Peak
RBW For 6 dB Bandwidth: RBW=100 kHz
For 26 dB Bandwidth: approximately 1% of the emission bandwidth.
VBW For 6 dB Bandwidth: VBW=300 kHz
For 26 dB Bandwidth: >3 RBW
Trace Max hold
Sweep Auto couple

(2) Allow the trace to stabilize, measure the maximum width of the emission that is constrained
by the frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 26 dB and 6 dB relative to the maximum level measured

in the fundamental emission.

QR-4-106-22 RevAQ Page 13 of 413
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4.4. Test result

99% OBW
Frequency 99% OBW
Mode (MHz) Antenna (MHz)
a 5180 Ant1 16.722
a 5200 Ant1 16.656
a 5240 Ant1 16.722
a 5260 Ant1 16.647
a 5280 Ant1 16.704
a 5320 Ant1 16.704
a 5500 Ant1 16.701
a 5600 Ant1 16.737
a 5700 Ant1 16.686
a 5745 Ant1 16.698
a 5785 Ant1 16.671
a 5825 Ant1 16.638
a 5180 Ant2 16.581
a 5200 Ant2 16.584
a 5240 Ant2 16.584
a 5260 Ant2 16.569
a 5280 Ant2 16.617
a 5320 Ant2 16.602
a 5500 Ant2 16.578
a 5600 Ant2 16.617
a 5700 Ant2 16.587
a 5745 Ant2 16.581
a 5785 Ant2 16.587
a 5825 Ant2 16.566
ac20 5180 Ant1 17.877
ac20 5180 Ant2 17.787
ac20 5200 Ant1 17.847
ac20 5200 Ant2 17.769
ac20 5240 Ant1 17.862
ac20 5240 Ant2 17.775
ac20 5260 Ant1 17.823
ac20 5260 Ant2 17.748
ac20 5280 Ant1 17.880
ac20 5280 Ant2 17.805
ac20 5320 Ant1 17.868
ac20 5320 Ant2 17.793
ac20 5500 Ant1 17.862
ac20 5500 Ant2 17.778
ac20 5600 Ant1 17.895
ac20 5600 Ant2 17.802
ac20 5700 Ant1 17.865
ac20 5700 Ant2 17.781
ac20 5745 Ant1 17.880
ac20 5745 Ant2 17.778
ac20 5785 Ant1 17.841
ac20 5785 Ant2 17.766

QR-4-106-22 RevA0
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ac20 5825 Ant1 17.814
ac20 5825 Ant2 17.745
ac40 5190 Ant1 36.600
ac40 5190 Ant2 36.474
ac40 5230 Ant1 36.564
ac40 5230 Ant2 36.444
ac40 5270 Ant1 36.618
ac40 5270 Ant2 36.468
ac40 5310 Ant1 36.654
ac40 5310 Ant2 36.486
ac40 5510 Ant1 36.612
ac40 5510 Ant2 36.474
ac40 5550 Ant1 36.612
ac40 5550 Ant2 36.498
ac40 5670 Ant1 36.780
ac40 5670 Ant2 36.588
ac40 5755 Ant1 36.582
ac40 5755 Ant2 36.456
ac40 5795 Ant1 36.618
ac40 5795 Ant2 36.462
ac80 5210 Ant1 75.984
ac80 5210 Ant2 75.996
ac80 5290 Ant1 76.104
ac80 5290 Ant2 76.128
ac80 5530 Ant1 76.116
ac80 5530 Ant2 75.996
ac80 5610 Ant1 76.080
ac80 5610 Ant2 76.140
ac80 5775 Ant1 76.080
ac80 5775 Ant2 76.116
n20 5180 Ant1 17.886
n20 5180 Ant2 17.778
n20 5200 Ant1 17.844
n20 5200 Ant2 17.751
n20 5240 Ant1 17.865
n20 5240 Ant2 17.763
n20 5260 Ant1 17.82

n20 5260 Ant2 17.739
n20 5280 Ant1 17.880
n20 5280 Ant2 17.784
n20 5320 Ant1 17.877
n20 5320 Ant2 17.781
n20 5500 Ant1 17.871
n20 5500 Ant2 17.766
n20 5600 Ant1 17.889
n20 5600 Ant2 17.790
n20 5700 Ant1 17.865
n20 5700 Ant2 17.772
n20 5745 Ant1 17.892
n20 5745 Ant2 17.769
n20 5785 Ant1 17.847
n20 5785 Ant2 17.757
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n20 5825 Ant1 17.829
n20 5825 Ant2 17.739
n40 5190 Ant1 36.636
n40 5190 Ant2 36.480
n40 5230 Ant1 36.606
n40 5230 Ant2 36.450
n40 5270 Ant1 36.648
n40 5270 Ant2 36.504
n40 5310 Ant1 36.666
n40 5310 Ant2 36.498
n40 5510 Ant1 36.624
n40 5510 Ant2 36.522
n40 5550 Ant1 36.618
n40 5550 Ant2 36.516
n40 5670 Ant1 36.762
n40 5670 Ant2 36.642
n40 5755 Ant1 36.576
n40 5755 Ant2 36.492
n40 5795 Ant1 36.588
n40 5795 Ant2 36.522

26 dB Bandwidth

Frequency 26 dB Bandwidth Limit 26 dB :

Mode (MHz) Antenna (MHz) Bandwidth (MHz) Verdict
a 5180 Ant1 22.698 0.5 Pass
a 5200 Ant1 22.596 0.5 Pass
a 5240 Ant1 22.962 0.5 Pass
a 5260 Ant1 22.320 0.5 Pass
a 5280 Ant1 23.649 0.5 Pass
a 5320 Ant1 22.998 0.5 Pass
a 5500 Ant1 22.827 0.5 Pass
a 5600 Ant1 23.367 0.5 Pass
a 5700 Ant1 22.692 0.5 Pass
a 5180 Ant2 21.798 0.5 Pass
a 5200 Ant2 21.912 0.5 Pass
a 5240 Ant2 21.891 0.5 Pass
a 5260 Ant2 21.759 0.5 Pass
a 5280 Ant2 21.852 0.5 Pass
a 5320 Ant2 22.077 0.5 Pass
a 5500 Ant2 22.122 0.5 Pass
a 5600 Ant2 22.566 0.5 Pass
a 5700 Ant2 22.191 0.5 Pass
ac20 5180 Ant1 23.706 0.5 Pass
ac20 5180 Ant2 22.884 0.5 Pass
ac20 5200 Ant1 23.283 0.5 Pass
ac20 5200 Ant2 22.614 0.5 Pass
ac20 5240 Ant1 23.751 0.5 Pass
ac20 5240 Ant2 22.857 0.5 Pass
ac20 5260 Ant1 23.460 0.5 Pass
ac20 5260 Ant2 22.590 0.5 Pass
ac20 5280 Ant1 24.396 0.5 Pass
ac20 5280 Ant2 22.818 0.5 Pass
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ac20 5320 Ant1 24.000 0.5 Pass
ac20 5320 Ant2 22.770 0.5 Pass
ac20 5500 Ant1 23.724 0.5 Pass
ac20 5500 Ant2 22.647 0.5 Pass
ac20 5600 Ant1 24.114 0.5 Pass
ac20 5600 Ant2 22.884 0.5 Pass
ac20 5700 Ant1 23.988 0.5 Pass
ac20 5700 Ant2 22.533 0.5 Pass
ac40 5190 Ant1 42.336 0.5 Pass
ac40 5190 Ant2 41.010 0.5 Pass
ac40 5230 Ant1 41.574 0.5 Pass
ac40 5230 Ant2 41.268 0.5 Pass
ac40 5270 Ant1 41.916 0.5 Pass
ac40 5270 Ant2 41.118 0.5 Pass
ac40 5310 Ant1 42.270 0.5 Pass
ac40 5310 Ant2 41.292 0.5 Pass
ac40 5510 Ant1 41.898 0.5 Pass
ac40 5510 Ant2 41.280 0.5 Pass
ac40 5550 Ant1 41.658 0.5 Pass
ac40 5550 Ant2 41.220 0.5 Pass
ac40 5670 Ant1 41.964 0.5 Pass
ac40 5670 Ant2 41.502 0.5 Pass
ac80 5210 Ant1 82.872 0.5 Pass
ac80 5210 Ant2 82.032 0.5 Pass
ac80 5290 Ant1 82.956 0.5 Pass
ac80 5290 Ant2 82.116 0.5 Pass
ac80 5530 Ant1 83.124 0.5 Pass
ac80 5530 Ant2 82.272 0.5 Pass
ac80 5610 Ant1 82.632 0.5 Pass
ac80 5610 Ant2 82.476 0.5 Pass
n20 5180 Ant1 24.411 0.5 Pass
n20 5180 Ant2 22.725 0.5 Pass
n20 5200 Ant1 24.003 0.5 Pass
n20 5200 Ant2 23.082 0.5 Pass
n20 5240 Ant1 24.063 0.5 Pass
n20 5240 Ant2 22.905 0.5 Pass
n20 5260 Ant1 24.102 0.5 Pass
n20 5260 Ant2 22.425 0.5 Pass
n20 5280 Ant1 24.978 0.5 Pass
n20 5280 Ant2 23.172 0.5 Pass
n20 5320 Ant1 24.081 0.5 Pass
n20 5320 Ant2 23.013 0.5 Pass
n20 5500 Ant1 24.384 0.5 Pass
n20 5500 Ant2 22.977 0.5 Pass
n20 5600 Ant1 24.033 0.5 Pass
n20 5600 Ant2 22.821 0.5 Pass
n20 5700 Ant1 23.805 0.5 Pass
n20 5700 Ant2 22.662 0.5 Pass
n40 5190 Ant1 42.120 0.5 Pass
n40 5190 Ant2 41.382 0.5 Pass
n40 5230 Ant1 41.766 0.5 Pass
n40 5230 Ant2 41.280 0.5 Pass
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n40 5270 Ant1 41.814 0.5 Pass
n40 5270 Ant2 41.244 0.5 Pass
n40 5310 Ant1 41.676 0.5 Pass
n40 5310 Ant2 41.022 0.5 Pass
n40 5510 Ant1 42.162 0.5 Pass
n40 5510 Ant2 41.436 0.5 Pass
n40 5550 Ant1 41.952 0.5 Pass
n40 5550 Ant2 41472 0.5 Pass
n40 5670 Ant1 42.384 0.5 Pass
n40 5670 Ant2 41.382 0.5 Pass

6 dB Bandwidth

Frequency 6 dB Bandwidth Limit 6 dB :

Mode (MHz) Antenna (MHz) Bandwidth (MHz) Verdict
a 5745 Ant1 16.344 0.5 Pass
a 5785 Ant1 16.326 0.5 Pass
a 5825 Ant1 16.317 0.5 Pass
a 5745 Ant2 16.347 0.5 Pass
a 5785 Ant2 16.344 0.5 Pass
a 5825 Ant2 16.344 0.5 Pass
ac20 5745 Ant1 17.577 0.5 Pass
ac20 5745 Ant2 17.586 0.5 Pass
ac20 5785 Ant1 17.565 0.5 Pass
ac20 5785 Ant2 17.574 0.5 Pass
ac20 5825 Ant1 17.568 0.5 Pass
ac20 5825 Ant2 17.577 0.5 Pass
ac40 5755 Ant1 36.294 0.5 Pass
ac40 5755 Ant2 36.324 0.5 Pass
ac40 5795 Ant1 36.312 0.5 Pass
ac40 5795 Ant2 36.33 0.5 Pass
ac80 5775 Ant1 76.056 0.5 Pass
ac80 5775 Ant2 76.32 0.5 Pass
n20 5745 Ant1 17.577 0.5 Pass
n20 5745 Ant2 17.586 0.5 Pass
n20 5785 Ant1 17.571 0.5 Pass
n20 5785 Ant2 17.571 0.5 Pass
n20 5825 Ant1 17.559 0.5 Pass
n20 5825 Ant2 17.571 0.5 Pass
n40 5755 Ant1 36.264 0.5 Pass
n40 5755 Ant2 36.312 0.5 Pass
n40 5795 Ant1 36.318 0.5 Pass
n40 5795 Ant2 36.33 0.5 Pass
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4.5. Original test data
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Ref 20 dBm Azt 20 as SHT 45 m=
20 0ffzes 5.4 4B
1o
s.7761s
1 Px] ¥ Temp |z
f‘ Y A
-0
F-z0
F-go
~40
-s0
-eo0
-0
-80
Center 5.785 GH= 2 MH=/ Span 20 MH=
Date: 2ZE.FEB.2022 18:29:27
OBW NVNT ac20 5785MHz Ant2
® REW 200 kHs Marker 1 [T1 ]
VEW 1 MH=z

dB

1 PK]

PN

o

40

2 MH=/

Date: 28.FEB.2022 18:29:48

Span 20 MH=

OBW NVNT ac20 5825MHz Ant1

QR-4-106-22 RevAQ
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

® REW 200 kHs hes T
VEW 1 MHs B
Ref 20 dBm Acct 20 4B SWT 45 ms
20 Offges 5.4 dB =w 17
Temg
Lo
1 FPK]
Jrosx ]
F-10
|--s0
-0
-0
-80
Center 5. 825 GHs 3 MH=/ Span 20 MH=
Date: 28.FEB.2022 18:38:4%
OBW NVNT ac20 5825MHz Ant2
® REW 200 kHs Marker 1 [T1 ]
VEW 1 MHs
Ref 20 dBm Attt 20 4B SWT 45 ms
20 Offges 5.4 4B =w 147.7
Temg
Lo
1 PK| r Temp |2 [T W]
= o AN A i
E;.EEEEC
F-10 \
F-20
Fr20
0
|--s0
-0
-0
B0
Cenver 5 825 GHs 3 MH=/ Span 30 MH=
Date: 28.FEB.2022 18:3%9:10
OBW NVNT ac40 5190MHz Ant1

QR-4-106-22 RevAQ
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Tianjin Dongdian Testing Service Co., Ltd.

@ REBW 500 kiHs
VBW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

Center 5.1 &Hz & MH=/ Span &0 MH=

Date: 28.FEB.2022 18:48:17

OBW NVNT ac40 5190MHz Ant2

® REW 500 kHs M
VBW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.4 dB CBW 3J6.27200d000 MH=

Cencer 5_13 oHz & uHz/ Span €0 MHz

Date: 28.FEB.2022 18:48:37

OBW NVNT ac40 5230MHz Ant1

QR-4-106-22 RevAQ Page 43 of 413
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

Center s_22 GHa & MH=/ Span &0 MH=

Date: 28.FEB.2022 18:53:51

OBW NVNT ac40 5230MHz Ant2

® RBW 500 kis Marker 1
VEW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.3 dB
Fio

4oy " T 2. [Tl ORW]

-80

Cencer 5.23 GHs & uHz/ Span €0 MHz

Date: 28.FEB.2022 18:54:12

OBW NVNT ac40 5270MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

®

REBW 500 kiHs
VBW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.3 dB BW

Temg
Fio

[--s0
-0
-0
-80
Center 5.27 GHs 6 MH=/ Span 60 MH=
Date: 2ZE8.FEB.2022 18:5B8:38
OBW NVNT ac40 5270MHz Ant2
® REBW 500 kHs Marker 1 [T1 ]
VBW 2 MHs
Ref 20 dBm Attt 20 4B SWT 45 ms
20 0ffzes 5.1 4B =W
Temg
Lo

1 PK]

-eo0
-0
-80
Center 5.27 GHz & MH=/ Span €0 MH=
Date: 28.FEB.2022 18:59:00

OBW NVNT ac40 5310MHz Ant1

QR-4-106-22 RevAQ
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REBW 500 kiHs
VBW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.3 dB
Fio

1 PK]

Center s_21 &Hs & MH=/ Span &0 MH=

Date: 28.FEB.2022 19:05:12

OBW NVNT ac40 5310MHz Ant2

® RBW 500 kis Marker 1
VEW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.3 dB
Fio

1 PK]

-80

Cencer 5.231 G2s & uHz/ Span €0 MHz

Date: 28.FEB.2022 19:05:32

OBW NVNT ac40 5510MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs 1.5
5.50616¢€

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

Fio

O A I ks
,_.V‘-*-m >

-eo0
-0
-80
Center 5.51 GH= & MH=/ Span €0 MH=
Date: 2ZE8.FEB.2022 15:10:02

OBW NVNT ac40 5510MHz Ant2

® RBW 500 kis Mazke 1
VEW 2 MHs 2.20 dEm

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.3 dB
Fio

[--s0

-0

-0

-80

Cencer 5.51 GH= & MH=/ Span 60 MH=
Date: 28.FEB.2022 15:10:23

OBW NVNT ac40 5550MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REBW 500 kiHs
VBW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.3 dB
Fio

=y

Center 5_55 &Hz & MH=/ Span &0 MH=

Date: 28.FEB.2022 19:16:53

OBW NVNT ac40 5550MHz Ant2

® RBW 500 kis Marker 1
VEW 2 MHs

Ref 20 dBm Att 20 4B SWT 45 ms
20 Offges 5.4 dB
Fio

AMER Temg |2 [T1 OFW)

.ses21

-80

Cencer 5.55 Gs & uHz/ Span €0 MHz

Date: 28.FEB.2022 19:17:14

OBW NVNT ac40 5670MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs
£ tt

z0 4B

SWT 45 ms=

6 MH=/ Span 60 MH=

Date: 28.FEB.2022 19:22:47

OBW NVNT ac40 5670MHz Ant2

® RBW 500 kis Marker 1
VEW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.4 dB
Fio

1 PK]

-80

Cencer 5_67 GHs & uHz/ Span €0 MHz

Date: 28.FEB.2022 19:23:07

OBW NVNT ac40 5755MHz Ant1

QR-4-106-22 RevAQ
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

REBW 500 kiHs
VBW 2 MHs

z0 4B SWT 45 ms=

20 Offzes 5.3 dB

},,, NI O

6 MHsz/

Date: 28.FEB.2022 19:28:10

Span 60 MH=

® REW 500 kis
VBW 2 MHs
Ref 20 dBm Attt

20 4B SWT 45 ms=

OBW NVNT ac40 5755MHz Ant2

arker 1

20 Offzes 5.3 dB

Fio

|

-80

Canter 5_755 GHs & MH=/

Date: 28.FEB.2022 19:28:31

Span 60 MH=

OBW NVNT ac40 5795MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs 2.5

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.4 dB
Fio

| }_u- m-uw%a&d-m

[--s0
-0
-0
-80
Center 5.7%5 GHs 6 MH=/ Span 60 MH=
Date: 2ZE.FEB.2022 15:34:02

OBW NVNT ac40 5795MHz Ant2

<§§> RBW 500 kis Marker 1
VEW 2 MHs

Ref 20 dBm Att 20 4B SWT 45 ms
20 Offget 5.9 dB OBW J6.46200d0
Ten
Fio
1 Fx] . - - t1 oodm

[--s0

-0

-0

-80

Center 5.735 GHs & MH=/ Span 60 MH=
Date: 2E8.FEB.2022 195:34:23

OBW NVNT ac80 5210MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

REW 1 MHs
VBW 2 MHs

t 20 dB SWT 45 ms=

gggggg

Date: 1.MAR.2022

12 MHs/ Span 120 MHs

08:41:56

REW 1 MHs

OBW NVNT ac80 5210MHz Ant2

VBW 2 MHs

Re 20 dBm Att 20 4B SWT 45 ms 5.24284 Hz
20 O =t 5.4 4B w . 000 MHz
1o iBm
1 Fy PR T ii-'- 3 [TL OHwW1
i E\.‘e:;e-..: ca=]
F-10 / \
F-zo

LLLLLL

Date: 1.MAR.2022

08:42:19

12 MHs/ Span 120 MHs

OBW NVNT ac80 5290MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

REW 1 MHs
VBW 2 MHs

t 20 dB SWT 45 ms=

12 MHs/

Date: 1.MAR.2022 (08:51:58

Span 120 MHs

REW 1 MHs
VBW 2 MHs

t 20 dB SWT 45 ms=

OBW NVNT ac80 5290MHz Ant2

2 ia SRR S—

12 MHs/

Date: 1.MAR.2022 08:52:20

Span 120 MHs

OBW NVNT ac80 5530MHz Ant1

QR-4-106-22 RevAQ

Page 53 of 413



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 1 MHs
VBW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.3 dB
Fio

Center 5.5z GHz 12 MH=/ Span 120 MHs

Date: 1.MAR.2022 08:59:31

OBW NVNT ac80 5530MHz Ant2

® REW 1 MHs Marker 1
VBW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.3 dB
Fio

1 PK]

F-50

-c0

-80

Cencer 5.53 Gs 1z MHz/ Span 120 M¥s

Date: 1.MAR.2022 08:59:53

OBW NVNT ac80 5610MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 1 MH=z Mazkes 1 [T1 ]
VEW 2 MHs 2.1% dEm
I

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB oBW TE

Center S_61 GHz 12 MH=/ Span 120 MHs

Date: 1.MAR.2022 09:06:43

OBW NVNT ac80 5610MHz Ant2

® RBW 1 MH=z Mazker 1 1
VEW 2 MHs 2.05 dEm
5.61921¢€

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB CBW 76.14000d000 MH=

Cencer 5_61 oHz 1z MHz/ Span 120 M¥s

Date: 1.MAR.2022 09:07:06

OBW NVNT ac80 5775MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 1 MH=z Mazkes 1 [T1 ]
ef e = .780108

Center 5.775 GH= 12 MH=/ Span 120 MHs

Date: 1.MAR.2022 09:18:25

OBW NVNT ac80 5775MHz Ant2

® REW 1 MHs Marker 1
VBW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms= 5.7
20 Offzes 5.4 dB
Fio

-80

Cencer 5.775 Gi=s 1z MHz/ Span 120 M¥s

Date: 1.MAR.2022 09:18:48

OBW NVNT n20 5180MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs 1.95 dBm
5.152816€0

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB oBW 17.88

Fio

Center 5.18 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 14:36:50

OBW NVNT n20 5180MHz Ant2

<§§> RBW 200 kis Marker 1
VEW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.4 dB oBW 7.

Fio

[--s0
-0
-0
-80
Cencer 5.185 GH= 3 MH=/ Span 20 MH=
Date: 28.FEB.2022 14:37:12

OBW NVNT n20 5200MHz Ant1

QR-4-106-22 RevAQ Page 57 of 413



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

o R WA B P 5

Center s_2 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 14:49:5%9

OBW NVNT n20 5200MHz Ant2

® RBW 200 kis Mazker 1 [T1 ]
VEW 1 MHs 2

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.4 dB

Fio

i g o o

—40

Cencer 5.2 GH= 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 14:50:20

OBW NVNT n20 5240MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs 2.57 dEm

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB oBW 7.

Fio

40

Center 5.24 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 14:59:31

OBW NVNT n20 5240MHz Ant2

® RBW 200 kis Mazker 1 [T1 ]
VEW 1 MHs 2

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB CEW U7.7830

Fio

1 PK]

40

Cencer 5.24 GHs 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 14:59:52

OBW NVNT n20 5260MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs =
5.26256800

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

Fio

Center 5.26 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 15:04:08

OBW NVNT n20 5260MHz Ant2

® RBW 200 kis Mazke 1
VEW 1 MHs 2

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.7

Fio

1 PK]

Cencer 5.26 GHs 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 15:04:2%9

OBW NVNT n20 5280MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs 2

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

-40

Center 5.28 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 15:09:5%9

OBW NVNT n20 5280MHz Ant2

® RBW 200 kis Mazke 1
VEW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

1 PK]

40

Cencer 5.25 G2s 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 15:10:20

OBW NVNT n20 5320MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

—40

Center 5.22 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 15:17:24

OBW NVNT n20 5320MHz Ant2

® RBW 200 kis Mazke 1
VEW 1 MHs 2
R

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB CBEW U7.781

1 PK]

[--s0

-0

-0

-80

Cencer 5.232 GH= 3 MH=/ Span 20 MH=
Date: 28.FEB.2022 15:17:45

OBW NVNT n20 5500MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs 5

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

40

Center 5.5 GH=s 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 15:22:18

OBW NVNT n20 5500MHz Ant2

® RBW 200 kis Mazke
VEW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB
Fio

1 PK]
F-10

[--s0

-0

-0

-80

Cencer 5.5 GH= 3 MH=/ Span 20 MH=
Date: 28.FEB.2022 15:22:39%

OBW NVNT n20 5600MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

Ref 20 dBm Atz 20 4B

REW 200 kHs Marker 1 [T1
VBW 1 MHs
SWT 45 ms= 5.60632700

=40

Date: 28.FEB.2022 15:30:50

3 MHs/

Span 20 MH=

Ref 20 dBm Att 20 dB

OBW NVNT n20 5600MHz Ant2

REW 200 kHs Marke

VBW 1 MHs
SWT 45 ms=

1 PK]

40

Date: 28.FEB.2022 15:31:11

2 MH=/

Span 20 MH=

OBW NVNT n20 5700MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs 2
S.6 2€1

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

Center 5.7 GH=s 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 17:09:33

OBW NVNT n20 5700MHz Ant2

® RBW 200 kis Mazke 1
VEW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB

40

Cencer 5.7 GH= 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 17:09:53

OBW NVNT n20 5745MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

.. -4.72 dBm u

-20

40

Center 5.745 Gis 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 17:13:52

OBW NVNT n20 5745MHz Ant2

® RBW 200 kis Mazke 1
VEW 1 MH= 2.%99

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB

Fio

40

Cencer 5.745 Gis 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 17:14:13

OBW NVNT n20 5785MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REBW 200 kiHs
VBW 1 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.4 dB

Fio

40

Center 5.785 GHs 3 MHs/

Date: 28.FEB.2022 17:18:1%9

Span 20 MH=

OBW NVNT n20 5785MHz A

® REW 200 kis
VBW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

nt2

20 Offzes 5.4 dB

Fio

1 PK]

S T OV

Canter 5_755 GHs 2 MH=/

Date: 28.FEB.2022 17:18:40

Span 20 MH=

OBW NVNT n20 5825MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REW 200 kH= Mazkes 1 [T1 ]
VEW 1 MHs a.72

Ref 20 dBm Atz 20 4B SWT 45 ms= 5.82802700

20 Offzes 5.

40

Center 5.825 Gis 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 17:22:29

OBW NVNT n20 5825MHz Ant2

® RBW 200 kis Mazke
VEW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.4

Fio

1 PK]

Cencer 5.325 Gi=s 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 17:22:50

OBW NVNT n40 5190MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs E

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

.. -4.01 dBm u

R e N

[--s0

-0

-0

-80

Center 5.1% GH= 6 MH=/ Span 60 MH=
Date: 2ZE.FEB.2022 16:05:43

OBW NVNT n40 5190MHz Ant2

® RBW 500 kis Mazke
VEW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.4 dB oBW

Fio

1 PK]

[--s0
-0
-0
-80
Cencer 5.19% GH= & MH=/ Span 60 MH=
Date: 2E8.FEB.2022 16:06:04

OBW NVNT n40 5230MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REW 500 kHs tex T
VEW 2 MH=z
Ref 20 dBm Azt 20 as SHT 45 m=
20 0ffzes 5.4 dB e
Ten T w
1o —
N s.z21136q000
bkl Tore 20T w1
h V.a--- it L s b -
-s0
-eo0
-0
-80
Center 5_22 GH= & MH=/ Span 60 MH=
Date: 2ZE.FEB.2022 16:10:36
OBW NVNT n40 5230MHz Ant2
® REBW 500 kHs Marker 1 [T1 ]
VEW 2 MH=z
Ref 20 dBm Att 20 aB SWT 45 m=
20 0ffzes 5.4 dB
1o
1 rx
Jrus |
-0 /
F-z0 l
F-z0 f
-s0
-eo0
-0
-80
Center 5_22 GHz 5 MH=/ Span 60 MH=
Date: 2E8.FEB.2022 16:10:57
OBW NVNT n40 5270MHz Ant1
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Page 70 of 413



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.3 dB
Fio

Center 5_27 GH= & MH=/ Span &0 MH=

Date: 28.FEB.2022 16:16:31

OBW NVNT n40 5270MHz Ant2

® RBW 500 kis Marker 1
VEW 2 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.1 4B
Fio

1 PK]

-80

Cencer 5.27 &= & uHz/ Span €0 MHz

Date: 28.FEB.2022 16:16:52

OBW NVNT n40 5310MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REW 500 kHz Mazkes 1 [T1 ]
VEW 2 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB

Center s_21 &Hs & MH=/ Span &0 MH=

Date: 28.FEB.2022 16:22:56

OBW NVNT n40 5310MHz Ant2

® REW 500 kis Marker 1 [T1 ]
VBW 2 MHs &

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.3 dB
Fio

1 PK]

-80

Cencer 5.231 G2s & uHz/ Span €0 MHz

Date: 28.FEB.2022 16:23:16

OBW NVNT n40 5510MHz Ant1
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Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REBW 500 kiHs
VBW 2 MHs

Ref 20 dBEm Atz 20 4B SWT 45 ms
20 Offges 5.4 dB EW
Temy
Fio
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Test Graphs

-26dB Bandwidth NVNT a 5180
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Ref 20 dBm Atz 20 4B SWT 45 ms=
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Date: 28.FEB.2022 11:55:42

-26dB Bandwidth NVNT a 5260MHz Ant1
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Ref 20 dBm Atz 20 4B SWT 45 ms=
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-26dB Bandwidth NVNT a 5320MHz Ant1

® RBW 200 kis Marker 2
VEW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=

20 Offzes 5.3 dB

Fio

5.121 dBm

-80

Cencer 5.232 GHs 2 uHE=z/ Span 20 MHz

Date: 28.FEB.2022 13:21:53
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@ REBW 200 kiHs
VBW 1 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=
20 Offzes 5.3 dB Mazked=s 1 [T1[]
Fio

Center 5.5 GHs 2 MH=/ Span 20 MH=

Date: 28.FEB.2022 13:32:38

-26dB Bandwidth NVNT a 5600MHz Ant1

® RBW 200 kis Marker 2
VEW 1 MHs 20
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Ref 20 dBm Atz 20 4B SWT 45 ms=
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-26dB Bandwidth NVNT a 5280MHz Ant2
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VEW 1 MHs
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@ REBW 200 kiHs
VBW 1 MHs

Ref 20 dBm Atz 20 4B SWT 45 ms=

20 Offzes 5.3 dB Mazked=s 1 [T1[]
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-26dB Bandwidth NVNT a 5700MHz Ant2
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-26dB Bandwidth NVNT ac20 5200MHz Ant2
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@ REBW 200 kiHs
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@ REBW 200 kiHs
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® REW 200 kis
VBW 1 MHs

Ref 20 dBm Att 20 dB SWT 45 ms=
20 Offzes 5.4 dB
Fio

1 PK]

Cencer 5_13 oHz & uHz/ Span €0 MHz

Date: 28.FEB.2022 18:49:21

-26dB Bandwidth NVNT ac40 5230MHz Ant1

QR-4-106-22 RevAQ Page 96 of 413



Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B21102902-2E10

@ REW 200 kHs
o ke e
T
e \
Date: 28.FEB.2022 18:54:37
-26dB Bandwidth NVNT ac40 5230MHz Ant2
® REBW 200 kis Marker 2 [T1 ]
AU PR PR
™ D1 f 28 dBm ‘\
Date: 28.FEB.2022 18:54:56
-26dB Bandwidth NVNT ac40 5270MHz Ant1

QR-4-106-22 RevAQ

Page 97 of 413



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B21102902-2E10

@ REBW 200 kiHs
VBW 1 MHs
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